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PLODED VIEW:
R BASE FRAME WITH SPILL CONTAINMENT
G #: 069617




EXPLODED VIEW: RISER BASE FRAME WITH SPILL CONTAINMENT

DRAWING #: 0G9617

APPLICABLE TO:
ITEM PART # QTY. DESCRIPTION
1 0HO05390AL03 1 PAN, FLUID CONTAINMENT
2 0G97060ST03 1 BASE RISER FRAME
3 096500V 1 ASSY FUEL LEAK DET ALARM W/CON
4 074908 10 SCREW HHTT M5-0.8 X 10 BP
5 066428 6 SCREW HHL 3/8 X 2-1/2 ZINC
6 022131 6 WASHER FLAT 3/8-M10 ZINC
7 0E0767A 1 CRATE BASE 34" X 81"
8 O0F8113 1 HARNESS, NAT GAS RISER FRAME (NOT SHOWN)
(19 059980 6 SCREW HHC M10-1.5 X 25 C10.9 (NOT SHOWN)
(1)10 046526 6 WASHER LOCK M10 (NOT SHOWN)
(1)1 045772 6 NUT HEX M10-1.5 G8 YEL CHR (NOT SHOWN)
(1)12 022131 12 WASHER FLAT 3/8-M10 ZINC (NOT SHOWN)
13 026535 1 BAG ZIP 6 X 9 4MIL PLASTIC (NOT SHOWN)
14 085662D 1 TIE WRAP UL 17.7 X .35 BLK HT (NOT SHOWN)
(1) MOUNTING HARDWARE FOR MOUNTING OF GENERATOR TO BASE FRAME
RISER. PUT IN BAG & TIE WRAP TO FRAME.
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